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Product Licence
Number

Company
Name

Product
Name

Active
Ingredients

Indications

Date of
Authorisation

3787/0344

04416/0258

442340231

442310232

4517/0020

4788/0013

Swingward Limited
t/a Spectrum Marketing

Lagap Pharmaceuticals
Limited

Whitworth Pharmaceuticals

‘Whitworth Phar

Prepulsid 10mg Tablets

Atropine Eye Drops BP

Ventolin Inhaler

Ventolin Inhaler

Limited

‘Whitworth Ph

Veatolin Inhaler

Limited

Nycomed (UK) Limited

Madaus AG

Connaught Laboratories Limited Adsorbed Tetanus Vaccine

Condyline

Agnolyt

Ph Eur

Cisapride Monohydrate 10.387 mg
Equivalent to Cisapride 10.0mg

Atropine Sulphate EP 1.0% wiv

Salbutamol 0.1 mg

Salbutamol 0.1 mg
Salbutamol 0.1 mg
Podophyllotoxin HSE 17.5 mg

(per 3.5 ml vial)

Tincture (1:5} of Vitex Agnus
Castus Fruits (Agni Casti Fructus)
HSE 0.411 gm

Tetanus Toxoid {(SLf) BP 2 40.1U

intact skin to the systemic
circulation for several days at a
low rate.

Prescription Only Medicine
Treatment of symptoms
(e.g. heartburn, regurgitation) and
mucosal lesions associated with
gastra-oesophageal reflux.
Prepulsid may also be used for the
maintenance treatment of reflux
oesophagitis. Relief of symptoms
(e.g. nausen, early satiety,

ia, bloating, epigastric pain)
of impaired gastric motility
secondary to disturbed and
delayed gastric emptying
associated with diabetes, systemic
sclerosis and autonomic
neuropathy. The symptoms of
dyspepsia where peptic ulcer or
other lesions have been excluded
from the diagnasis. Oral
administration,

Prescription Only Medicine

It is a powerful mydriatic and
cycloplegic. It is used in refarction,
especially in children and in
uveitis.

Prescription Only Medicine
Salbutamol is a selective beta-2
adrenoceptor agonist. At
therapeutic doses it acts on the
beta-2 adrenoceptors of bronchial
muscle with little or no action on
the beta-1 adrenoceptors of the
heart. With it’s fast onset of
action, it is particularly suitable
for the management and
prevention of attack in mild
asthma and for the treatment of
acute exacerbation in moderate
and severe asthma. Salbutamol
provides short-action (4 hour)
bronchodilation with fast onset
(within 5 minutes) in reversible
airways obstruction due to asthma.
It is suitable for long term use in
the relief and prevention of
asthmatic symptoms.

Ventolin should be used to relieve
symptoms when they occur and to
prevent them in those
circumstances recognised by
patient to precipitate an asthmatic
attack (e.g. before exercise or
unavoidable allergen exposure).
Ventolin is particularly valuable as
rescue medication in mild,
moderate or severe asthma,
provided that reliance on it does
not delay the introduction and use
of regular inhaled cortcosteroii
therapy.

Prescription Only Medicine
See PL/4423/0230

Prescription Only Medicine
See PL/4423/0230

Prescription Only Medicine

For the treatmeat of
Condylomata Scuminata, (Warts),
affecting the penis or the female
external genitalia.

General Sale List

To help restore normal fluid
balance and relieve

occasional bloatedness in women.
If symptom persist or worsen
patients should consult a
physician.

Prescription Only Medicine
Tetanus Toxoid Vaccine

is indicated for the primary and
secondary immunisation against
Tetanus.
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